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MASK ULTRA PROTECTION FFP2

MASCARILLA ULTRA PROTECCION FFP2
MASQUE FFP2 ULTRA PROTECTION FFP2
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CV-41

ITEM: YD-002

DESCRIPTION: NAAMIO

MATERIAL:

5 PLY (44% non woven, 30% Meltblown, 26% algoddn).
QUANTITY: 1.000

G.wW

N.W

CNT SIZE

BATCH NUMBER: o
PRODUCTION DATE:
VALIDITY:

MADE IN P.R.C.




BOX: 25 pcs
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Descripcién: Mascarilla ulta proteccién FFP2

FFP2 . MASCARILLA ULTRA PROTECCION FFP2 FFP2 g ° o o 12D

FFP2 Personal Protective Equipment
Equipo de Proteccién Individual (EPI) Personal Protective Equipment

Personal Protective Equipment
Equipo de Proteccién Individual (EPI)

Equipo de Proteccién Individual (EPI) Instructions:
EN 149:2001+A1:2009

ce EN 149:2001+A1:2009 ce B Sou
2163 IFFP2NR 2163 |FFP2 NR
Filtration Efficiency>95% Bes Filtration Efficiency=95% = —

Step for usage: Instrucciones de uso: validez:
e almacenaje:

el 5 o . GEDD P aabens Bgazz 30353 Cartagena (Spain)
cv41 MASCARILLA ULTRA PROTECCION FFP2 i g cv4t MASCARILLA ULTRA PROTECCION FFP2 'y i pR.o

Comfortable protection against infection / Proteccion comoda contra infecciones. Comfortable protection against infection / Proteccion comoda contra infecciones.

BAG: 1 pc

GRAPHENE| NOTA IMPORTANTE:
En todos los procesos de fabricacion de nuestras mascarillas,

FREE no se utiliza grafeno o derivados del mismo.
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EU DECLARE OF THE CONFORMITY

We

Company Name:

Guangdong YiDao Medical Technology Co., Ltd

Postal address:

Room 302, Buildig 2, No. 1, Lane 1, Xiju Road, Hengli, Dongguan, Dongguan
City.Guangdong, China

Postcode:

523000

City:

Dongguan

Telephone number

Email:

Declare that the DoC is issued under our sole responsibility and belongs to the following products:

Apparatus model/Pro|

luct: Disposable protective mask

type:

YD- 002

Object of the declaration(identification of apparatus allowing traceability. it may include a colour image
of sufficient clarity where necessary for the identification of the appearance)

The object of the declaration described above is in conformity with the relevant Union harmonisation

legislation:

Personal protective equipment Regulation(EU)2016/425

The following harmonised standards and technical specifications have been applied:

Title,Date of standards/specification:

EN149:2001+A1:2009

Notified body(where applicable) 4 digit notified body number

UNIVERSAL CERTIFICATION AND SURVEILLLANCE TADELTD,CO| 2163

Certificate Number:

2163- PPE- 639

Technical report numbered: 2163- PPE- 640

Signed for and on behalf of

Guangdong,China

Place of issue

Jul.15.2020 ue o 0
Date of issue Na ,{unctim.signatdk

| Manager | *<%

T ‘ O\/‘ E8) /"\,
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UNIVERSAL

CERTIFICATION

NB 2163
CERTIFICATE OF CONFORMANCE

Certificate Nr: 2163-PPE-639/01
Respiratory protective devices, filtering half masks to protect against particles manufactured by
Guangdong YIDAO Medical Technology Co., LTD.

at the following manufacturing site

Room 302, Building 2, No. 1, Lane 1, Xiju Road, Hengli, Dongguan City, Guangdong Province,
PR CHINA

Continues to fulfil the requirements of

EN 149:2001 + A1:2009 Respiratory Protective Devices -
Filtering Half Masks to Protect Against Particles -
Requirements, Testing, Marking

Based on the evaluation of test reports and internal quality control audit reports according to EN
149+A1:2009 and Personal Protective Equipment Regulation (EU) 2016/425 Annex VII (Module
C2). This certificate implies that the manufactured products show below are in conformance with
the approved EU Type Examination model and meets the requirements of the regulation. The
details of compliance is given in technical report numbered 2163-PPE-640/01

Product Definition
: EU Type Examination Certificate
Magel s Serial Nr. Date__| Issuing NB Nr,
YD-002 FEP2 2163-PPE-639 | 28/04/2020 2163

Here by the manufacturer is allowed to use notified body number (2163) and can fix CE mark, as
shown below, on the Category 1 product models given above, with;
¢ Issuing an appropriate EU Declaration of Conformity according to Personal Proteetive
Equipment Regulation (EU) 2016/425 Annex 9.
¢ Taking all measures necessary so that the manufacturing process and its monitoring
ensure the homogeneity of production and conformity of the manufactured PPE with the
type described in the BU type examination certificate.

‘ : This certificate is issued on 28/04/2020 and will be valid for one year, until 27/04/2021 if the
544 ER manufacturer makes no major change in the product designs and manufacturing processes
affecting the product performance on the essential health and safety requirement,

G& O 3

Suat KACMAZ
UNIVERSAL CERTIFICATION
Director

The validity of this certificate can be verified online,

Necip Fanl Batvan Keyap Sitesi B2 Blok No:44/84 Yakan Dudoliy Umeaniye - ISTANBUL - TURKEY  “T490 216 455 80 80

UNIVERSAL CERT.COM




TGP
UNIVERSAL

CERTIFICATION

NB 2163
EU TYPE EXAMINATION CERTIFICATE

Certificate Nr: 2163-PPE-639
Respiratory protective devices, filtering hallf masks to protect against particles manufactured by

Guangdong YIDAO Medical Technology Co., LTD.

Room 302, Building 2, No. 1, Lane 1, Xiju Road, Hengli, Dongguan City, Guangdong
Provinee, P, R. CHINA

are tested and evaluated according to

EN 149:2001+A1:2009 Respiratory Protective Devices - Filtering Half
Masks To Protect Against Particles - Requirements, Testing, Marking

Based on the type examination conducted with the evaluation of test reports, technical file
according to Personal Protective Equipment Regulation (EU) 20167425 Annex 5, it is approved
that the product meels the requirements of the regulation. The details of essential requirement
compliance is given in technical report numbered 2163-PPE-640,

Product Definition
Brand Name; YPHD Model; YD-002

Filtering half mask
Total Inwards Leakage: Class — FFP2

Here by the manufacturer is allowed to use notified body number (2163) and can fix CE mark,
as shown below, on the Category 111 product models given above, with;

e Issuing an appropriate EU Declaration of Conformity according to Personal
Protective Equipment Regulation (EU) 2016/425 Annex 9,

e  Ongoing successful performance in fulfilment of the requirements set out in Personal
Protective Equipment Regulation (EU) 2016/425 and harmonised standards, ensured
by assessments based on Annex 7 (Module C2) or Annex 8 (Module D) of the
regulation no later than 1 year from the beginning of serial production

This certificate s initially issued on 28/04/2020 and will be valid for 5 years if there is no
change in the relevant harmonised standard affecting the essential health and safety

8 requirements,
| c E

2163

Suat KACMAZ
UNIVERSAL CERTIFICATION

Director

The validity of this certificate can be verified online,

Necip Faxil Bolvan Keyap Sitesi E2 Blok No:44/84 Yokan Dudullo Umsaniye - ISTANBUL - TURKEY  T:490 216 455 80 80

UNIVERSALCERT.COM
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TEST REPORT |
EN 149:2001 + A1:2009 A

Particle Filtering Half Masks -

| W [
-

Client: Guangdong YIDAO Medical “]feth\\‘c\nagyig’é‘,,, LTD.
| | l s ﬂl \ ‘ -,

l‘:'. .ﬁ"ﬂ!
Manufacturing Address:  Room 302, Building 2, No. 1, Lane 1, Xiju Road, Hengli,
Dongguan City, Guangdong Province, P.R. CHINA

A

L4
Model (s): YD-002 FFP2 NR without valve
Sample received on: Agril" 0712020
Report Number:” -~ NPT/20040712669
v\
Elabq_ratetl;"by':'f"?‘_ ¥y Ashley Madison

)

Pla'éeand date of issue:  Sheridan, WY April 25, 2020

0

-

Dr. Joseph Andrew, Ph.D.
Head of Testing Laboratory

Note: The results given in this Test Report apply only to the sample tested by our laboratory!
Without a written consent by National Protective Testing LLC, in WY, the Test Report may not be reproduced unless as a whole!

Page | 1

Testing Laboratory: 1309 Coffeen Avenue STE 1200, Sheridan, WY, 82801, USA
Tel:307-207-4535  Fax: 307-207-4535  E-mail: mdd@nptesting.com www.nptesting.com
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TEST RESULT DETAILS (EN 149:2001 + A1:2009)

7.4 Packaging (EN 149:2001 + A1:2009 clause 8.2)

The masks were not packaged as offered for sale. Manufacturer to certify regarding
the final packaging to be used.

NAs

The masks were packaged in sealed plastic bags, in larger plastic bags inside a large
cardboard box that gave some protection against mechanical damage or contamination
hefore use.

Passed

7.5 Material (EN 149:2001 + A1:2009 clause 8.2, 8.3.1, 8.3.2)

The materials used were able to withstand handling and wear during the limited
laboratory testing carried out.

Passed

The effect on materials from “in-use” environmental factors could not be evaluated
during laboratory tests. Manufacturer to certify regarding such factors.

NAs

| ]

Samples were conditioned in accordance with 8.3.1. None of the specimens
conditioned suffered mechanical failure or collapse.

Passe_d: Fgy

Samples were conditioned in accordance with 8.3.2. None of the specimens
conditioned suffered collapse.

Passed _' '

& B, ¢

|

7.6 Cleaning and Disinfecting (EN 149:2001 + A1:2009 clause 8.4, 8.5, 8.11). "\

If the particle filtering half mask is designed to be re-usable, the materials used shall
withstand the cleaning and disinfecting agents and procedures to be specified by the
manufacturer, i
With reference to 7.9.2, after cleaning and disinfecting the re-usable particle filtering

N/A

half mask shall satisfy the penetration requirement of the relevant class.
e ;

7.7 Practical Performance (EN 149:2001 + A1:2009 clause 8.4)

See tested reference number PPT-001

, Bmw

Passed

7.8 Finish of Parts (EN 149:2001 + A1:2009 clause 8.2)

None of the specimens used in-labofatory tesling showed evidence of sharp edges
or burrs. WA W

Passed

[7)

7.9.1 Total Inward Leakage (EN 149:2001 + A1:2009 clause 8.5)

See tested reference number TIL=001

Passed

7.9.2.a,PQﬁetratfqn.6f Filter Material-Sodium Chloride (EN 149:2001 + A1:2009
clause 8:11 & EN13274-7:2019)

‘See tested'reference number SCT-001

Passed

d € i
7.9.2.b Penetration of Filter Materlal-Paraffin Oil (EN 149:2001 + A1:2009 clause
8.11 & EN 13274-7:2019)

See tested reference number POT-001

Passed

7.10 Compatibility with skin (EN 149:2001 + A1:2009 clause 8.4, 8,5)

No problems were encountered during practical performance testing.

Passed

No problems were encountered during total inward leakage testing.

Passed

The likelihood of materials In contact with the skin causing irritation or other adverse
effect on health was not assessed. Manufacturer to certify.

NAs

Note: The results given in this Test Report apply only to the sample tested by our laboratoryl
Without a written consent by National Proleclive Testing LLC, in WY, the Test Report may not he reproduced unless as a whole!

Page |2

Testing Laboratory: 1309 Coffeen Avenue STE 1200, Sheridan, WY,
Tel.:307-207-4536  Fax: 307-207-4535  E-mail: mdd@nptesting.com

82801, USA
www.nptesting.com
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7.11 Flammability (EN 149:2001 + A1:2009 clause 8.6)
See tested reference number FT-001 Passed
7.12 Carbon dioxide content of the inhalation air (EN 149:2001 + A1:2009 clause /l’/
8.7) .
See tested reference number CDT-001 ; Passed 3 \%\

1\ 3\

7dsﬁé5\ »
7.13 Head harness (EN 149:2001 + A1:2009 clause 8.4, 8.5) e I/
The head harness was designed to allow the particle filtering half-mask to be donned Passed 4 (ﬂf_? 7t
and removed easily during limited practical performance and total inward leakage ' Vs &
testing. y 4 /f'\i/ ’\;
The head harness was adjustable and there were no adverse comments regarding Passed 77" 4
security following limited practical performance and total inward leakage testing. /ﬂ%n*l
The product satisfied the total inward leakage requirements. | Passéd /J //
XY
a4 e 4
7.14 Field of vision (EN 149:2001 + A1:2009 clause 8.4) B ‘Mﬂi;?j
There were no adverse comments following practical performance tests. A\ " Passed
\ .
7.15 Exhalation Valve (EN 149:2001 + A1:2009 clause 8.2, 8.3.4, 8.8, 8.9, I
Not applicable \%ﬁ /A
7.16 Breathing Resistance (EN 149:2001 + A1:2009 clause’8.9)
See tested reference number BRT-001 \ f"’,ﬁf\\ Passed
4 ‘v”"%\ﬁ“@'\'i{iﬁij
4 E:§E§\ Alﬁ}§\ A?
7.17 Clogging (EN 149:2001 + A1:2009 clause 8.978.10)
This is optional test and not desired by cliefit. 6’\W » NAs
24 I\
» N\
7.18 Demountable Parts (EN149:2001% A1:2009 clause 8.2) — &
No demountable parts ff}’\fj N N/A
BRSNS el";a b S )?:/WA&)
8.3 Conditioningr /.7 >4 "
See tested réference Q%hjpér CS-001 Passed
(ééi ¢ » ,;;/

, sfﬁ’squirement satisfied.

b Requirement not satisfied. Refer to the "Result details” section for more information.
Assessmenl not carried out.

Requirement not applicable.

Conclusion:
Model Recommendation Level
YD-002 FFP2 NR

Note: The results given in this Test Report apply only to the sample tested by our laboratory!
Without a written consent by National Protective Testing LLC, in WY, the Test Report may not be reproduced unless as a whole!
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Testing Laboratory: 1309 Coffeen Avenue STE 1200, Sheridan, WY, 82801, USA
Tel.:307-207-4535  Fax: 307-207-4535  E-mail: mdd@nptesting.com www.nptesting.com
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Test Standard: EN 149:2001+A1:2009 / EN 13274-5:2001
Name of tests: Conditioning of Samples
Reference no: CS-001
\
Simulated wearing treatment <2
Conditioning by simulated wearing treatment has been carried out by the following process. A breathing machine is o €A

adjusted to 25 cycles/min and 2,0 listroke. The particle filtering half mask was mounted on a Sheffield dummy head. For» kY

testing, a saturator is |ncorporated in the exhalation line belween the breathing machine and the dummy head, the }

“ L o %
saturator being set at a lemperatura in excess of 37 °C to allow for the cooling of the air before it reaches the moutﬁ i}
€
b

the dummy head. The air has been saturated at (37 + 2) °C at the mouth of the dummy head. » / // (// v d
LN ‘\///,.,,
In order to prevenl excess water spilling out of the dummy's mouth and contaminating the particle fltterlng/ \a/f/maak thé

head has been inclined so that the water runs away from the mouth and is collected in a trap. The breathif ?

was brought into operation, the saturator switched on and the apparatus allowed to stabilize. Th pal tae fi [%rm alf

mask under test has then been mounted on the dummy head. During the test time at approximaté él 5? /U’]in inlewals the
atduring the test

particle filtering half mask has been completely removed from the dummy head and refi tteq such’ /l
period it is fitted ten times to the dummy head. \ \Q
Temperature conditioning \ \a R -

Unless otherwise specified, the ambient temperature for testing has been bgikm&ws ° \g.d 32 °C and the temperature
limits has been subject to an accuracy of +1 °C,

In order to ensure that there is no thermal shock during the conditioning of the\) r./ imens, the temperature gradient has
been less than 2 °C/min between phases at different temperatures, or between the beginning and the end of a thermal
cycle. \\ //«
Expose the particle filtering half masks to the following { herms’:ﬂ ;)ple
a) for 24 h to a dry atmosphere of (70 * 3) °C; L ¥ N

b) for 24 h to a temperature of (-30 + 3) °C; and,allowilo )[em(gtt{ room temperature for at least 4 h between exposures
and prior to subsequent testing. The condﬂmnirjg{ /egn carried out in a manner which ensures that no thermal shock

accurs

Mechanical strength 4 /

The apparatus consists of a sleal cab wh]gh is fixed on a vertically moving piston (S), capable of being lifted up 20
mm by a rotating cam (N) apd’ droi)p;n %wn ‘onto a steel plate (P) under its own mass as the cam rotates. The mass of
the steel case shall be mo e an 10 e weight of the steel plate onto which the steel case falls should be (at least)
10 times the weight o lhe st\ ”cf?/.,‘ hts may be achieved by bolting the base plate to a hard solid floor.

{?/(/

1'

//
Test resu */ f/
f %\g f

The lest I /1.1 eé bt é given in the tables as follows
X </ H /
?1 E% oning Area Samples Number
12 4 | Simulated wearing treatment 1-2-3-4-5-6 (As Received)

7-8-9-10-11-12 (Sample after test of Mechanical Strength)
13-14-15-16-17-18-19-20-21-22 (As Recelved)

51,/ " Temperature conditioning

”ﬂ

\/

7]

w

Mechanical strength 7-8-9-10-11-12 (As Received)

Note: The results given in this Test Report apply only to the sample tested by our laboratory!
Without a written consent by National Protective Testing LLC, in WY, the Test Report may not be reprodiced unless as a whole!

Page | 4

Testing Laboratory: 1309 Coffeen Avenue STE 1200, Sheridan, WY, 82801, USA
Tel.:307-207-4535  Fax: 307-207-4535  E-mail: mdd@nptesting.com www.nptesting.com
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Test Standard: EN 149:2001+A1:2009 / EN 13274-2:2001
Name of tests: Practical Performance Testing
Reference no: PPT-001 /%\
Test Purpose: €A

This test method is used to determine practical performance when its purpose is fitted by subjects during use ig/u@ ” N
simulated application, it subjectively evaluates certain features, characteristics and functions of the device that calp)nﬁly %

2,

evaluated by experiments described in other standards. ¢ / r
°F A‘_’, /(/
Sampling method: s <) : 'y
A total of two particle filtering half masks have been tested: two in the state as received. & }/,’(4/3 \d
& 'V ' 4 “)

Testing methods used: y 7 // v

A test method for determining practical performance in accordance with standard EN 13274-2:2&9 f N 149:2001 +
A1:2009 clause 7.7/8.4 N/ /j/

Test conditions: » o

The test has been carried out in a normally lit area with a temperature of 16 ° C to 3\2'\§‘Cg,a}1d?a-gelalive humidity of 30%
to 80%. The actual temperature and humidity conditions and noise level have b/;é\n raEbtgled

<Q \\ \\-\\il
Test Principle: 3 gl s
A total of 2 particle filtering half masks have been tested; both as receive U\\[I\ tz;'éts have been carried out by two test

subjects at ambient temperature and the test lemperature and humidity have beén recorded. Prior to the test there has
been an examination to assure that the particle filtering half mask is in good working condition and that it can be used
without hazard. For the test, persons have been selected who dre familiar with using such or similar equipment.

Test Equipment: \}Q V}S\\ -~

A small basket (approximate volume = 8 I) with ch[phmgséﬁoth?)féijitable material from a hopper
LNy 3\

Test Procedure: Nsr=™R 7

pay C 4 ‘\\ o g
General: During the tests the particle filtering hélf&lia/ék shall be subjectively assessed by the wearer and after the test,

comments on the following shall be repo”r’ e?{ a) ﬁk‘a@ harness comfort; b) security of fastenings; c) field of vision; d) any
other comments reparted by the yyqu‘j@?g n é uest. ;

1 2
Walking test: The subjectg:\é@aﬂ?]g. n‘{{r al working clothes and wearing the particle filtering half mask shall walk at a
regular rate of 6 km/h on 5319\4'9[;/56,@[39:)%8 test shall be continuous, without removal of the particle filtering half mask,
for a period of 10 mini~ "\ ¢ j J/

AN \/
Work simulatloﬁ‘_t‘e@ii\;fﬁégp e filtering half mask shall be tested under conditions which can be expected during
normal use,Duringthisestthe following activities shall be carried out in simulation of the practical use of the particle
filtering,/l)a Jnﬁ’g;g. Thetest shall be completed within a total working time of 20 min. The sequence of activities is at the
discretion "fl]\éﬁt_e%ﬁ&use. The individual activities shall be arranged so that sufficient time is left for the comments
presgribed, P
; :ﬁ'é})ng b{f & level with headroom of (1,3 £ 0,2) m for 5 min;
?SF (vling on the level with headroom of (0,70 % 0,05) m for 5 min;
g fiTﬁg a small basket (see Figure 1, approximate volume = 8 I) with chippings or other suitable material from a hopper
whiéh®tands 1,5 m high and has an opening at the bottom to allow the contents to be shovelled out and a further
opening at the top where the basket full of chippings is returned. The subject shall stoop or kneel as he wishes and fill
the basket with chippings. He shall then lift the basket and empty the contents back into the hopper. This shall be done

20 times in 10 min.

4

Note: The results given in this Test Report apply only to the sample tested by our laboratory!
Without a written consent by National Protective Testing LLC, in WY, the Test Report may not be reproduced unless as a whole!
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Testing Laboratory: 1309 Coffeen Avenue STE 1200, Sherldan, WY, 82801, USA
Tel.:307-207-4535  Fax: 307-207-4635  E-mail: mdd@nptesting.com www.nptesting.com
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Test results:
The test results obtained are given in the tables as follows

Number of sample: 39 (A.R), 40 (A.R)

Positive Negative

e gseesal cleonts Assessment | Assessment

1. The face plece fitling 2 0

2 0

Fill
¥ A

[}
: Py’ ~requirements of the
Filtering half maslgév ¥
3. Securily of fastenings 2 L should not hav%’/j}j 7//{/ S;tigd;(;gf:]

2. Head harness comfort

imperfections.élated’ | 4.
4, Speech clearness 2 0 to! L‘% " | /A1:2009 givenin 7.7
2 0 acgeplance My
5. Field of vision /:, A ﬂ
& N R ,
6. Materials compatibility with skin ¢ g M \\ - hio impstiacUans
N

Note: The results given in this Test Report apply only to the sample tested by our laboratory!
Without a written consent by National Protective Testing LLC, in WY, the Test Report may not be reproduced unless as a whole!
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Testing Laboratory: 1309 Coffeen Avenue STE 1200, Sheridan, WY, 82801, USA
Tel.:307-207-4535  Fax: 307-207-4536  E-mail: mdd@nptesting.com www.nptesting.com
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Testing methods used: é’/}/,'/j_( PR 4
A test method for determining total inward leakage in accordance with standard EN 13274-1:2001 + EN 149 2@,/0'@
A1:2009 clause 7.9.1/8.5. | T 47

} E‘])
| St
Test conditions: v 17
The five test samples were conditioned in accordance with temperature conditioning. \> Q ‘/’7}////

Test Principle: \‘\\V S Y
The total inward leakage has been tested using sodium chloride aerosol. Prior to,the ‘h t&hiré*'ﬁas been an examination
to ensure that the particle filtering half mask is in good working condition and { ﬁ%can '\ L] sed without hazard.
For the test, persons has been selected who are familiar with using sucl <o \similar equipment. A panel of ten clean-
shaven persons (without beards or sideburns) has been selected covering the sﬁéfimr'ﬁ of facial characteristics of typical
users (excluding significant abnormalities). It is to be expected that exceplibﬁéllxﬁome persons cannot be satisfactorily
fitted with a particle filtering half mask. Such exceptional subjects has not been used for testing particle filtering half
masks.
"‘\\/ro

. p @
Test Equipment: N . <-’$
The test atmosphere shall preferably enter the top of the‘ig 1 i:]i')“sy ethirough a flow distributor, and be directed downwards
over the head of the test subject at a minlmu? Lﬂg}w ratg\\gf 0112 mfs. The concentration of the test agent inside the
effective working volume shall be checked to be hpnlobé’neoﬁs. The flow rate should be measured close to the subject’s

head. A level treadmill is required capable of working At Bikm/h.

4

%
Test Procedure: \(// AN

Ask the test subjects to read trﬁ;manu fggtur 's fitting information and if more than one size of particle filtering half mask
is manufactured, ask the teit;subgect !ofé%lfcuhe size deemed by him to be the most appropriate. If necessary the test
supervisor shall show lhe\,‘@'sl‘\"s je’g’::ts hoW to fit the particle filtering half mask correctly in accordance with the fitting
information. Inform th ;gst\g\hj éﬁls }/ﬁat if they wish to adjust the particle filtering half mask during the test they may do
so. However if this.isﬂ,_io;ne. répeal the relevant section of the test, having allowed the system to resettle. The test

subjects shall hm&eﬁ@%g&‘ glia yof the results as the test proceeds.

P 4 & \. y :f .
After ﬁttip_g'flﬁ rpa@g__ g@/ﬁng half mask, ask each test subject ‘Does the mask fit?' If the answer is 'Yes', continue the
test. If,{h‘é.i”? gyé‘)rTis "No’, take the test subject off the panel, report the fact and replace with another test subject.

w \&
"/ )E/ﬁg

/r
i

Note: The results given in this Test Report apply only to the sample tested by our lahoratory!
Withoul a written consent by National Protective Testing LLC, in WY, the Test Report may not be reproduced unless as a whole!
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Test Standard: EN 149:2001+A1:2009 / EN 13274-1:2001

Name of tests: Total Inward Leakage Testing

Reference no: TIL-001

Test Purpose: -Q\Q“

This test method is used to determine the total inward leakage in respiratory protective devices. » <:\ Ay )

Sampling method: j;‘*"z‘ ‘\3\

A total of ten particle filtering half masks have been tested: five in the state as received and five after !emgérf:‘ii/:;eﬁj\ R

conditioning. // 2, ,(/(////
xy,

Testing Laboratory: 1309 Coffeen Avenue STE 1200, Sheridan, WY, 82801, USA
Tel.:307-207-4535  Fax: 307-207-4535  E-mail: mdd@nptesting.com www.nptesting.com
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Test results:
The test results obtained are given in the tables as follows

A
Test | Noof | oo | 1. Walk |Headside/ HERL e < i o fal 2w || - n
Subject | sample ; (%) | side (%) (;:) o (%) Ulre \ &
2 NP
1 32 AR. 4,93 5,21 4,88 5,10 4,77 4,98 3¢ 3
2 33 AR. 4,96 5,32 4,89 5,41 4,79 507 ) Y. ;’;é/ .
3 34 AR. 4,85 5,62 4,95 5,68 4,91 Jo20" XA
4 35 AR. 4,77 5,56 4,75 5,30 466 |/ V501 &
5 36 AR. 4,82 5,52 477 5,66 472 |7 ped0)
6 16 T 5,11 5,41 5,11 534 - gl sl 4 62
7 17 T.G. 5,25 5,49 5,25 5,49 546y 5,33
8 18 T.8, 5,29 4,32 5,16 534, 4o 5464/ 5,05
9 19 TG 5,34 5,22 5,35 542 M N#5.21¢ 5,31
10 20 T.G: 5,24 5,32 5,37 5,380, J. 526 5,31
V4 * I
Maximum permitted All individual exercise results werdldobgreater lh;fﬁlq % ngr%?,/mr whan
- = °
AV
h ]
'V 4
)4
WA
A gﬁqﬂsy
y f’.:\'., [f"\‘\\ y
A /r£?§? )
M oy //\v
Requirements in accordangce with. EN Assessment of Test Result
149:2001+ Conformity / Nonconformity
at least 46 out of the 5f0§)'ndiu1‘ Lg:\f res Lglts shall be not
greater th <

/35 % fof FFPY\ Passsd
e
[ p [’\ / 0':': PS
o7 Ve
at least 8/ outd| ,gﬁé;;.o individual wearer means shall
p 9\3\556 not greater than
& I 22% for FFP1
) jj/}/) 8 % for FFP2

the third protection class
(FFP1, FFP2, FFP3)

2 % for FFP3

Filtering half masks fulfil requirements of the
standard EN 149:2001 + A1:2009 given in
7.9.1 in range of the first, the second and

Note: The results given in this Test Report apply only to the sample tested by our faboratory!
Without a written consent by National Protective Testing LLG, in WY, the Test Report may not be reproduced unless as a whole!
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www.nptesting.com




_/ g

NATIONAL PROTECTIVE TESTING LLC

NATIONAL PROTECTIVE TESTING

T TEITIRO LARSAATOAT
HO/IEE ATAMAT ]
ML

Test Standard: EN 149:2001+A1:2009 / EN 13274-7:2019
Name of tests: Penetration of filter material Sodium Chiloride Testing
Reference no: SCT-001

Test Purpose:
This test method is used to measure that the penetration of the filter of the particle filtering half mask shall meet the

requirements of Table 1 in 7.9.2. v,;,--/"'_\
LE P 4
Sampling method: a :/{/\\Q
A total of nine particle filtering half masks have been tested: three in the state as received, three the simulated wg_\g;ijjg 4\ \ ) g
P w4 h N

treatment and three samples after the mechanical strength test and temperature conditioning.

Testing methods used: Ll z
A test method for determining penetration of filter material sodium chloride testing in accordance with sla\g\dg’r 'EN

13274-7:2019 / EN 149:2001 + A1:2009 clause 7.9.2 <// EV/)
0 AL

re conditioning,

Test conditions: =
The six test samples were conditioned in accordance with mechanical strength test and tgm

Mpgrat
simulated wearing treatment. N “// /

Test Principle: D oY I,
The Sodium Chloride Aerosol Challenge test is able to determine filtration efficiency Meas rements up to 99.999% I.
The sample is placed into the filter holder. Cone or molded masks and res/pj/r _ors'!:ié‘[_ -"i'ﬂounled to a test fixture and
sealed into a cylinder filter holder to ensure that the mask is properly sealeq;\(\:;; N %
Samples are subjected to aerosolized NaCl. The concentration of NaCl is\measlred before and after impact with the
sample. The amount of NaCl that passes through the sample is used to calchlag lft‘}é filtration efficiency of the sample.

N

b

Test Equipment:

The test equipment consists four modules sodium chloride ae
photometer aerosol detector. Sodium chloride aerosol is defé_¢%ad before and after the filtering device under test by flame
photometry. N \2// \\

Test Procedure: 4 ?\"% g/ -

The device shall be mounted in a leak tight manner on,a stiitable adaptor and subjected to the test(s), ensuring that
components of the device that could affect fillel"lj_) rietr \(ion values such as valves and harness attachment points are
exposed to the challenge aerosol. ¢ i’ A ]
In order to carry out tests on the ﬁllra}igh efficien \? the filter material against particulates, a 1.0% NaCl solution based
on demineralized water Is used. <4 (\
From the above solution usir?ﬂg)é”Ccfll %bn alb_mizer, an aerosol is generated with a particle diameter of 600 nm and an

rosol generator flow control, filter test chamber, flame

"

average concentration of &3%1 I/{n”3 o

The aerosol is passed thra ) l,[]ef;_q_s}eﬁd omplete filtering half mask, sealed in the test chamber, with an air flow rate of
95 | / min. The test xggroéo%fd" eptfation Is delermined before and after the test sample using flame photometry.
Comparison of delérrrg')lné, coha

o{pt’rétions allows to determine the filtration efficiency of the tested sample in the range

from 0.00001% t0,100%7.7%, , ¥
rom sl Q(fé{)

Test res Ié{' 9%{,5»
The teﬁgru _g;ggjj;ned are glven in the tables as follows

Penetration of Sodium Chloride in ‘ [ Assessment of Test
0 accordance with EN 13274-7:2019 | Redulrements Result
Condition ¥ | accordance with EN .
3R] o=t Lol s 149:2001+A1:2009 Conformity
Flow rate 95 l/min d bl S Nanconformity:
23 3,82 Passed
24 As recelved 3,76
25 3,90
: 5 ERFL 8 20% Fillering half masks fulf
Simulated wearing : the requirements of the
2 treatment 415 FFPEs b standard EN
3 4,20 — 149:2001+A1:2009 given
7 Mechanical strength + 4,45 i in 7.9.2 in range of the first
8 Temperature 4,78 and the second protection
9 conditioned 4,69 class (FFP1, FFP2)

Note: The results given in this Test Report apply only to the sample tested by our laboratory!
Without a written consent by National Protective Tesling LLC, in WY, the Test Report may not be reproduced unless as a whole!
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Test Standard: EN 149:2001+A1:2009 / EN 13274-7:2019
Name of tests: Penetration of filter material Paraffin Oil Testing:
Reference no: POT-001

_z

Test Purpose: 4
This test method is used to measure that the penelration of the filter of the particle filtering half mask shall meet the _ /xi
requirements of Table 1 in 7.9.2, e A

Sampling method: y, ) | ‘,
A tolal of nine particle filtering half masks have been tested: three in lhe state as received, three the simulated yeagmg\
treatment and three samples after the mechanical strength test and temperature conditioning. /// > »

'sJ/ & /'/\\(///

vy

/\’/ V.

V-L-f’*
p

Testing methods used: X & &
A test method for determining penetration of filter material sodium chloride testing in accordance with slandj ﬂEl\})

13274-7:2019 / EN 149:2001 + A1:2009 clause 7.9.2 I.L p

Test conditions:
The six test samples were conditioned in accordance with mechanical strength lesL@nd 3é )49))(% conditioning,

Q

X«

simulated wearing treatment. \\\\ J \< "
Test Principle: \\ N y
An aerosol of paraffin oil droplets is generated by atomising paraffin oil. The cohcer (ratlo/i n of thls aerosol is measured

before and after the filter under test by means of a light scaltering aerg\sﬁ[ otome\ter Determinations have been

possible in the range < 0.001% to 100% filter penetration.

Test Equipment: A //

The test equipment consists four modules paraffin oil mist aerosol generator flow control, filter test chamber, scattered
light aerosol detector. The aerosol mass concentration and>partic1e size distribution has been measured within the filter
test chamber. P

A\ Vi ‘\
Test Procedure: »
Tests on the efficiency of filtration against Ilquicl pgﬁ es ag‘g ca fled oul using a paraffin oil mist generated using a CP 27
DAB paraffin oil atomizer heated to 1000C. Eh I|qu aéro hus generated has an average concentration of 20 mg /
m3 and an average partlcle diameter of 40 § r?é “aerosol thus generated is passed through the tested complete
filtering half mask, sealed in the test cha )1[’)9[\ wi h a air flow rate of 95 | / min.
The concentration of the test aerosdl béfore a hd>after the sample is determined by means of laser photometry.
Comparison of determined con enlcgﬂo(ﬁs E\Lows to determine the filtration efficiency test sample for liquid aerosols in
the concentration range from 0! 001%,3 \00‘?

(r r\\ ’ h

Test results: . )\\ 1i Z
The test results obtair g re\K ﬁ }nfﬁe tables as follows
Py o

/ >
W Penetration of Paraffin Oil' Mist in Requirementsin | Assessment of Test
/ accordance with EN 13274-7:2019 accordance with EN Result

' [%] 149:2001+A1:2009 ‘Confarmity /
Flow rate Nonconformity
Y/ 95 Yfmin -
[ ‘Z\\;\y 4,27 Passed
"l Asreceived 4,20
) 4,18 FFP1 5 20 %
PP _ 3.04 % l?tilltering :lalf malsksrftl;:fil
mulated wearing . e requirements of the
treatment 8 FFP256 % &andard EN
3,76 T 149:2001+A1:2009 given
Mechanical strength + 4,26 ¢ in 7.9.2 in range of the first
Temperature 4,27 and the second protection
conditioned 4,36 class (FFP1, FFP2)

Note: The results given In this Test Report apply only to the sample tested by our laboratory!
Withoul a written consent by National Proteclive Testing LLC, in WY, the Test Report may not be reproduced unless as a whole!

Page | 10

V4
y

=

Testing Laboratory: 1309 Coffeen Avenue STE 1200, Sheridan, WY, 82801, USA
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Test Standard: EN 149:2001+A1:2009 / EN 13274-4:2001
Name of tests: Flammability Testing
Reference no: FT-001

Test Purpose:

This test method is used to measure that the materials used in the device are not dangerous for the person using the

device and do not possess highly flammable nature. 1
[ e

A lotal of four particle filtering half masks have been tested: wo in the state as received and iwo after tempera;g@ N

Sampling method: ¥ N
N

Y

conditioning. &=
Y 4 & 3 b
»/)) >/////\3
A\’

Testing methods used: w2 1S
A test method for determining Flammability in accordance with standard EN 13274-4:2001 + EN 149:20Qj)1 QAf;/ZOOQ <,
clause 7.11/8.6. ¢.7}]{ ;;")\_}

Test conditions: Vi /"¢

The two test samples were conditioned in accordance with temperature conditioning. ) A // s

Test Principle: & ézj..// /

h a,témfefature of 800°C +/-

3

The filtering face pieces subjected to the test, are passed one by one through a flaméwith a,
\é after rempoval from the flame.

50°C and at a speed of 6 cm/s. The respirators must not go on burning for more than'!

; A T ”
Test Equipment: £ \ N\
The test rig consists mainly of a propane cylinder with flow control device, p}essh[@-gaqge. flash back arrester, specimen
support, rotation motor with speed controller, and burner. The burner has b.e\an ei(ﬁe’i‘ be in accordance with 6.2 or with
ISO 6941. The purily of the propane has been a minimum of 95 %. “-i;\_}/

\

Test Procedure: o
The face piece is put on a metallic dummy head which ig nptéri/zgd such that it describes a horizontal circle with a linear
speed, measured at the tip of the nose, of (60  5) mm/s) t)\eihgf_ d ig arranged to pass over a propane burner the
position of which can be adjusted. By means of a sd‘Qabfé ?%lgg/z'hé distance between the top of the burner, and the

t 5 {

lowest part of the face piece (when positioned flire'étiy\\ogf rner) shall be set to (20 £ 2) mm.,
('/ 4N

o "y

o

With the head turned away from the areg gd]acgr%;"td‘(f{ebhmer, the propane gas is turned on, the pressure adjusted to
between 0,2 bar and 0,3 bar and the ggs*lgn[fed. j\\@eans of a heedle valve and fine adjustments to the supply
pressure, the flame height had E:Een!jé’etéfé (40 + 4) mm. This is measured with a suitable gauge.

4 e ) 3
The temperature of the flam fl;ﬁ/ga%geff ala height of (20 + 2) mm above the burner tip by means of a 1,5 mm diameter
mineral insulated thermocauple ﬁdﬁ_@, shall be (800 + 50) °C. Failure to meet the temperature requirement indicates that
a fault such as a paniaiy,‘:bfo sked Iburnér exists. This had been rectified before testing. The head is set in motion and the
effect of passing thg(jg’cﬁ Iecé\»g/- through the flame has been noted.

. N 7D
The test hagbeen qui/eﬂ))b/\ enable an assessment to be made of all materials on the exterior of the device. Any one
componen ’I)E\:é‘g)aen\?‘asﬁd through the flame once only

Testgod lge‘f’“ {j {/
he'test re ul },-’6 tained are given in the tables as follows
) VAN,
[ ofy. |  Condition Visual inspection ~ Requirements in ~ Assessment/of Test
Sariple | ‘ = | accordance with EN _ Result
17 ! | 149:2001+A1:2009 Conformity/
S . e 5 | AT | Nonconformity
32 Mg vacaived 14 Filtering half mask Passed
33 1.3 shall not burn or not )
12 continue to burn for F”‘;"Zﬂ:::;m:i‘ﬁ;gm“
21 Temperature ' more than 6 s after | ol TR T 00T +
29 conditioned 14 removal from the flame A1:2009 given in 7.1

Note: The results given In this Test Report apply only to the sample tested by our laboratory!
Without a written consent by National Prolective Testing LLC, in WY, the Test Report may not be reproduced unless as a whole!
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Test Standard: EN 149:2001+A1:2009 / EN 13274-6:2001
Name of tests: Carbon dioxide content of the inhalation air Testing
Reference no: CDT-001
Test Purpose:
This test method is used to determine carbon dioxide content of the inhalation air. A
Sampling method: . d\ A
A total of three particle filtering half masks have been tested: all three in the state as received. <\\<'€’;-(:
P | \‘-,
" Testing methods used: ; 3})(\/ . 9 \D)
Y

A test method for determining carbon dioxide content of the inhalation air in accordance with standard EN 132?4-6’:‘3(
+ EN 149:2001 + A1:2009 clause 7.12/8.7, _.\/)}//'.3 A

Test conditions: C’/"?S/'/,
The atmosphere where the temperature is from 16 ° C to 32 ° C and the relative humidity is 20% to 80%.¢" /p/)\
Test Principle: )j [r_;-/\ - f/

The device is attached to the Sheffield mannequin head / body as described in the device .gﬁ,s)ﬁ' 7/%; In the case of
complete hardware testing, an air supply is operated under the manufacturer's iowes\\gnnﬂi/gq ,Aunless otherwise
specified in the relevant standard. Air containing carbon dioxide at a certain concent\r ﬁt;ry Q suppli gf(rom the respirator
to the mannequin head / body at a given flow rate. The inhaled air is analysed for its egrb‘o\r)_l digxide content.

The measured carbon dioxide level provides information on the assessment of )/he\"da&q[df(ﬂumé‘ of the facial protective
5 \_\\
\ »

\dF 4

part rather than a "real" measurement of the carbon dioxide level in the inha QQigira
. _—

Test Equipment: M i
The test rig consists Breathing apparatus, Auxiliary lung, Solenoid valve, Sheffield Mannequin head, Non-return valve,
Sampling pipe for breathing air, Flow meter, Carbon dioxide absorber, Balancer, Carbon dioxide supply, Carbon dioxide
analyzer o7
N %
Test Procedure: ¥ A0
The apparatus subjects the particle filtering half mask to‘a téspiralion cycle by the breathing machine. For this test the
particle filtering half mask has been fitted securely’ Imé\\ﬁg Ktight'manner but without deformation to a Sheffield dummy
head. Air has been supplied to it from a brealhln‘?!r[aoh e adjusted to 25 cycles/min and 2,0 Ifstroke and the exhaled air
has a carbon dioxide content of 5 % by gglymes: f-\t{jéffl}esl\gn of the test equipment causes a CO2 build-up a CO2
absorber has been used in the inha[atioépkéwﬁch lq};’!vg)een solenoid valve and breathing machine. The CO2 is fed into the
breathing machine via a control valve @ fl6y meter, a compensating bag and two non-return valves. Immediately before
the solenoid valve a small quantity of'e Ied‘}\jr is preferably continuously withdrawn through a sampling line and then
fed Into the exhaled air via a.802@nal iﬁ N

NG
To measure the CO2 go lg‘nkgt‘ f}fa"i_'héﬂed air, 5 % of the stroke volume of the inhalation phase of the breathing
machine is drawn offz;l\'/l'fp maklgeg:ﬁ?ace by an auxiliary lung and fed to a CO2 analyser. The total dead space of the
gas path (excludin\g’-f e .b?%g/m/'kng machine) of the test installation should not exceed 2000 ml. Measure the carbon

dioxide con/tgn’t of t‘b&“ | Iédair and record continuously. Test conditions are ambient atmospheric conditions, The
i

;] m@

ambient carboi’ djoxi levél is measured 1 m in front of and level with the tips of the nose of the dummy head. The

ambieng'\l\élgefjs_,;measgfed once a stabilized level for carbon dioxide in the inhalation air has been attained. Alternatively,

the argble\ f;lt-;yel Ejf/é}arbon dioxide may be measured at the sampling tube with the carbon dioxide supply turned off.
5@301@) aré\\c_\i\}fu(ed acceptable only if the measured value of the ambient level of carbon dioxide is less than 0,1 %
" "/Tinle/s% e sults:
%" Thelte ? results obtained are given in the tables as follows; = s un - ;
s’ Né.iof Condition | CO;content of An average COz Requirementsin | Assessment of Test Result
N Sample the Inhalation content of the ‘accordance with EN Conformity / Nonconformity.
\ air[%] by inhalation alr [%] by | 149:2001+A1:2009 |
\ volure volunie ! - iy Rt =1
Passed
H 0.8 CO; content of the
. inhalation air shall not Filtering half masks fulfill
2 AB ecBivEd 0,8 0.09 exceed an average of requirements of the
43 0.92 1,0% by volume standard EN 149:2001 +
i ! A1:2009 given in 7.12

Note: The results given in this Test Report apply only to the sample tested by our laboratoryl!
Without a wrilten consent by Nalional Protective Testing LLC, in WY, the Test Report may not be reproduced unless as a wholel
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Test Standard: EN 149:2001+A1,2009 / EN 13274-3:2001
Name of tests: Breathing Resistance Testing-Inhalation/Exhalation Resistance
Reference no: BRT-001

Test Purpose:
This test method is used to measure that inhalation and exhalation resistance values.

Sampling method:
A total of nine particle filtering half masks have been tested: three in the state as received, three the simulated weal 1
treatment and three samples after the temperature conditioning.

Testing methods used: ‘\\ . /: 4
A test method for determining inhalation and exhalation resistance testing in accordance with standard El\f 74—3 200 i

/ EN 149:2001 + A1:2009 clause 7.16 / (/>

Test conditions: Y,

The six test samples were conditioned in accordance with temperature conditioning and simulatg g éri g treatment.

Test Principle: /]

The device is placed on a support as specified in the relevant device standard and oﬁ/ngdted\to thgfresplrator adjusted

to the respiratory volume at the specified minute. \ N Ny oy

While respiratory resistance is reported; If the pressure inside the facial partiis egafl\ﬁa compared to atmospheric

pressure during the inhalation resistance test, no sign is put in front of the (sult\?nd whef the relative pressure inside
‘\

the face protector is positive, a "+" sign is placed in front of the result,

Test Equipment:

A sinus-shaped breathing apparatus. Device suppori as described in the relevan}‘ evice standard, for example, Sheffield
mannequin head with attachments or mannequin body with attachments.

Calibrated within the appropriate range and the accuracy o ﬁJ reathmg resistance limit specified in the relevant device
standard pressure gauge which is better than 10% of |ls~%§f {y

5]

Test Procedure: : %

The respirator is adjusted in accordance withifs §hg e/to deliver the respiratory volume in the minute specified in the
relevant device standard. 7%~

One mouth of the pressure meter is co cl.ed togli%pressure mouth of the support of the device and the other mouth to
the environment. The pressure gauged g;ﬁ ecle the recorder device.

The device is leakproofly mounted UQ, e sl Rr ort without any deformity. For headers that seal the neck circumference,
the relevant fitting should be 0}] erol eading of the pressure gauge is noted. The breathing machine switch is
opened and the device is op! { ed s deséﬁbed in the relevant device standard and the peak pressure is recorded.

e *]'A

Note: The results given in this Test Report apply only to the sample tested by our laboratory!
Without a written consent by National Protective Tesling LLC, in WY, the Test Report may not be reproduced unless as a whole!
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Test results:
The test results obtained are given in the tables as follows
Inhalation Resistance
No. of Condition Inhalation Resistance (mbar) ;
Sample Flow rate Requirementsin | Flowrate | Requirements in Assessment
30 limin accordance with EN 85 l/min accordance with EN | N
149:2001+A1:2009 149:2001+A1:2009 (
Noncanf 1
29 05 1,5 PasSar Y /D ,
30 As received 04 1,3 LIP ssédl 724
31 0,5 1,6 V5. Passed
! FFP1 £ 0,60 : FFP1 52,10 =
1 Simulated 0.5 1.4 ) ;i@aﬁﬁed
2 wearing 0,6 FFP250,70 1.5 FFP2 < 2,40 ,/ ,, // “Patsed
treatment 0.6 1,4 ; Passed
<
13 ‘T t 05 FFP351,0 16 FFP3 s 300 // / /// Passed
14 emperature 0.5 1.7 Passed
conditioned ! ' Py
15 05 17 \\ ’ \\ / Passed
- [\
Nz v
Exhalation Resistance
No. of Condition Flow | Facing Facing Lying | Lying | Requirements | Assessment of
Sample rate directly verﬂcall on the | on the | inaccordance Test Result
upward. left right with EN Confaormity /
side side | 149:2001+A1:2 | Nonconfarmity
009
29 22 gfa, /\\ 2,3 2,0 Passed
30 As recelved 207, “’\\\2 0 2,0 2,4 Passed
50 o9 |
31 ,{fvz/// 23 2,1 T o— Passed
1 Simulated e < N, 22 23 | 24 Passed
2 wearing }1? 2 8 T 23 2.0 2,0 22 | FFP253,0 Passed
3 treatment 4 O SrT) 2,3 2,0 T I 7 R Passed
13 i eV, \ )} 20 2,4 2,4 2.2 213 * Passed
empera u[p E A }
14 conditloned )(,«'2_3\ 2,1 2,2 21 2,2 24 Passed
16 ‘.>>,x 2,0 2,1 1,9 2,0 2,0 Passed
7, A
'Ky
<;. f\ il
2 A &iy /77’
1\// g o \\\\/47/

Note: The results given in this Test Report apply only to the sample tested by our laboratory!
Without a written consent by National Protective Testing LLC, in WY, the Test Report may not be reproduced unless as a whole!
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Test Report No. CANEC2006728501 Date: 20 May 2020 Page 1 of 10

GUANGDONG YIDAO MEDICAL TECHNOLOGY CO. LTD.

ROOM 302, BUILDING 2, NO. 1, LANE 1, XIJU ROAD, HENGLI, DONGGUAN, DONGGUAN CITY,
GUANGDONG, CHINA.

The following sample(s) was/were submitted and identified on behalf of the clients as : KN95 Protective
mask (Filtering half mask)

SGS Job No. : CP20-021161 - SZ

Model No. : YD-002

Date of Sample Received : 09 May 2020

Testing Period : 09 May 2020 - 14 May 2020

Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Result Summary :

Test Requested Conclusion
Entry 23 of Regulation (EU) 2016/217 amending Annex XVII of REACH Regulation PASS
(EC) No 1907/2006- Cadmium and its compounds
Entry 63 of Regulation (EU) No 2015/628 amending Annex XVII of REACH PASS
Regulation (EC) No 1907/2006 - Lead and its compounds
Entry 50 of Regulation(EU) 2015/326 amending Annex XVIl of REACH Regulation PASS
(EC) No 1907/2006- Polycyclic Aromatic Hydrocarbons (PAHSs)

Phthalate See Results
Entry 20 of Regulation (EU) No 276/2010 amending Annex XVII of REACH PASS
Regulation (EC) No 1907/2006 —Organotin compounds

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

i Sk

Violet,Shi
Approved Signatory
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Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description

SN1 CAN20-067285.001  White material 1A+White plastic 1B
SN2 CAN20-067285.002  White material 2A+White plastic 2B+White fabric 2C
SN3 CANZ20-067285.003  White fabric 3A+White cotton 3B +White fabric 3C
SN4 CANZ20-067285.004  White plastic 4#

Remarks :

(1) 1 mg/kg = 0.0001%

(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

Entry 23 of Regulation (EU) 2016/217 amending Annex XVII of REACH Regulation (EC) No 1907/2006-
Cadmium and its compounds

Test Method :  With reference to EN 1122: 2001 method B. Analysis was performed by AAS.

Test Item(s) CAS NO. Limit Unit MDL 004
Cadmium (Cd) 7440-43-9 001  %(ww) 0.0005 ND
Comment PASS

Entry 63 of Regulation (EU) No 2015/628 amending Annex XVIl of REACH Regulation (EC) No 1907/2006 -
Lead and its compounds

Test Method . With reference to CPSC-CH-E1002-08.3, analysis was performed by ICP-OES.

Test Item(s) Limit Unit MDL 004
Lead (Pb) 500 ma/kg 20 ND
Comment PASS
Notes :

When the result is equal to or greater than 500 mg/kg, the limit shall not apply where it can be
demonstrated that the rate of Lead release from such an article or any such accessible part of an article,
whether coated or uncoated, does not exceed 0.05 ug/cm2/h (equivalent to 0.05 ugl/grh), it suggest to
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use lead release test method EN 16711-3: 2019 for confirmation test.

Entry 50 of Regulation(EU) 2015/326 amending Annex XVII of REACH Regulation (EC) No 1907/2006-
Polycyclic Aromatic Hydrocarbons (PAHS)

Test Method :  With reference to AfPS GS 2019:01 PAK, analysis was performed by GC-MS.

Test ltem(s) CAS NO. Limit Unit MDL 001
Benzo(a)anthracene(BaA) 56-55-3 1.0 mg/kg 0.1 ND
Chrysene(CHR) 218-01-9 1.0 mg/kg 0.1 ND
Benzo(b)fluoranthene(BbF) 205-99-2 1.0 mg/kg 0.1 ND
Benzo(j)fluoranthene (BjF) 205-82-3 1.0 mag/kg 0.1 ND
Benzo(k)fluoranthene(BKkF) 207-08-9 1.0 mg/kg 0.1 ND
Benzo(a)pyrene(BaP) 50-32-8 1.0 ma/kg 0.1 ND
Benzo(e)pyrene(BeP) 192-97-2 1.0 mg/kg 0.1 ND
Dibenzo(a,h)anthracene(DBA) 53-70-3 1.0 mg/kg 0.1 ND
Comment PASS
Notes :

The limit is specified by Entry 50 of Regulation(EU) 2015/326 amending Annex XVII of REACH
Regulation (EC) No 1907/2006.

General Product Toys or Childcare Article

EU 8 PAHs 1.0mg/kg (each) 0.5mg/kg (each)

Composite test has been performed in equal proportion for the components/material per client requested.
And the result is calculated using the total weight of mixed samples.

Phthalate

Test Method :  With reference to EN 14372:2004 , analysis was performed by GC/MS.

Test ltem(s) CAS NO. Unit MDL 001
Dibutyl Phthalate (DBP) 84-74-2 %(wiw)  0.003 ND
Benzylbutyl Phthalate (BBP) 85-68-7 %(w/w)  0.003 ND
Bis(2-ethylhexyl) Phthalate (DEHP) 117-81-7 %(w/w)  0.003 ND
Diisobutyl Phthalate (DIBP) 84-69-5 %(w/w)  0.003 ND
Total (DBP + BBP + DEHP+DIBP) - Y% (wiw) = ND
Notes :

(1) DBP,BBP,DEHP, DIBP Reference information: Entry 51 of Regulation (EU) 2018/2005 amending
Annex XVI| of REACH Regulation (EC) No 1907/2006:

i) Shall not be used as substances or in mixtures, individually or in any combination of DBP, BBP, DEHP &
DIBP, in concentrations equal to or greater than 0.1 % by weight of the plasticised material, in toys and
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childcare articles.

ii) Shall not be placed on the market in toys or childcare articles, individually or in any combination of DBP,
BBP, DEHP, in concentrations equal to or greater than 0.1 % by weight of the plasticised material.

In addition, DIBP shall not be placed on the market after 7 July 2020 in toys or childcare articles,
individually or in any combination of DBP, BBP, DEHP & DIBP, in concentrations equal to or greater than
0.1 % by weight of the plasticised material.

iii) shall not be placed on the market after 7 July 2020 in articles, individually or in any combination of
DBP, BBP, DEHP & DIBP, in concentrations equal to or greater than 0.1 % by weight of the plasticised
material in the articles.

Please refer to Regulation (EU) 2018/2005 to get more detail information

(2) Composite test has been performed in equal proportion for the components/material per client
requested. And the result is calculated using the total weight of mixed samples.

Entry 20 of Regulation (EU) No 276/2010 amending Annex XVII of REACH Regulation (EC) No 1907/2006 —
Organotin compounds

Test Method :  SGS In-house method (GZTC CHEM-TOP-031, with reference to 1ISO 17353:2004), analysis was
performed by GC-MS.

Test ltem(s) Limit Unit MDL 002
Tributyl tin (TBT) by weight of Tin = %(wiw) 0.01 ND
Triphenyl tin (TPhT) by weight of Tin - Y% (wiw) 0.01 ND
Tripropyltin (TPT) by weight of Tin - Yo(wiw) 0.01 ND
Tricyclohexyltin (TCyT) by weight of Tin - Yo(wiw) 0.01 ND
Trioctyltin (TOT) by weight of Tin = %(wiw) 0.01 ND
Trimethyltin(TMT) by weight of Tin = %Yo(wiw) 0.01 ND
% of Tri substituted organotin compounds calculated as tin 0.1 % (wiw) - ND
Dibutyl tin (DBT) by weight of Tin 0.1 %(w/w)  0.01 ND
Dioctyl tin (DOT) by weight of Tin 0.1 %(wiw) 0.01 ND
Comment PASS
Test Item(s) Limit Unit MDL 003
Tributyl tin (TBT) by weight of Tin - Y%o(wiw) 0.01 ND
Triphenyl tin (TPhT) by weight of Tin - Yo(wiw) 0.01 ND
Tripropyltin (TPT) by weight of Tin - % (wiw) 0.01 ND
Tricyclohexyltin (TCyT) by weight of Tin - % (wiw) 0.01 ND
Trioctyltin (TOT) by weight of Tin - Yo (wiw) 0.01 ND
Trimethyltin(TMT) by weight of Tin - Yo(wiw) 0.01 ND
Z of Tri substituted organotin compounds calculated as tin 0.1 Yo(wiw) - ND
Dibutyl tin (DBT) by weight of Tin 0.1 Y% (wiw) 0.01 ND
Dioctyl tin (DOT) by weight of Tin 0.1 Yo (wWiw) 0.01 ND
Comment PASS
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Notes :

Composite test has been performed in equal proportion for the components/material per client
requested. And the result is calculated using the total weight of mixed samples.
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ATTACHMENTS
Phthalates Testing Flow Chart

Sample cutting / preparation

v
Sample Measurement

v
Solvent extraction

Concentration/Dilution

v

Filtration

GC-MS

DATA
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ATTACHMENTS
PAHSs Testing Flow Chart

Sample cutting / preparation

h 4

Sample Measurement

A

Solvent extraction

Concentration/Dilution

A

Filtration
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ATTACHMENTS
Elementary Testing Flow Chart

Sample cutting / preparation

y

Sample Measurement

y
Acid digestion

A

Filtration

Solution

ICP-OES/AAS

DATA
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CANZ20-067285.003

106 08 0L 09 0S 0% 0% 0 ¢
CANZ20-067285.004

SGS authenticate the photo on original report only

*** End of Report ***
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